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L d kg ik JHT CR2032 3V 220mAh

B A Chinese

Named Sample| g LITHTUM BATTERY JHT CR2032 3V 220mAh
English

HoehT 1120080040

Sample No.

A48 45 e . L £ 17 L2

Consignor /

LY Vo PR GRUID R T
Manufacturer Pro=Tek (Shenzhen) Co., Ltd.

T BEOTI GG AER TOMAARI AL 1S SR ET )

ST/SG/AC. 10/11/Rev. 6 Amend. I 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
section 38. 3

HRAFSE WA T aERRaRinE sy S5 Amat-Fi)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNTTED NATTONS "Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Marual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |
Section 38,3
e S
A#"“ " B (8 HLIMAR 2 i 40 55 ‘
ppearance Silvery Button metal shell 15
5 2 2 —
o 0 9020-08-03 e 8 4 2020-08-06 ~ 2020-09-04 f =
Accepted Date Test Date \ =
o157 B o EREAEL s B R s )5 ity s A i B AR oL RO L ;ﬁ;
= Altitude simulation, Thermal test,Vibralion, Shock, External short /y’,
Test ltems cireuit, Crush, Forced discharge

LK, ZFENTEEGE OCFRREEMEM @l 1h w3 R baAE T )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3bnil#izk
Fom) 2k 36 The sample has passed the test items of UNITED NATIONS “Recom
TRANSPORT OF DANGEROUS GOODS”™ Manual of Tests and Criteria #7/SG,
Conclusion Amend. 1 38.3 é%ﬁ X \‘lhffg_él"
Jo2tr-09-0 vy

Q-n

TR (Date) -

B 5 0. 064g o Lithium content:0. 064, A~ o f B AR LS
Comment
e S Rk / o B 4 A
Consignor 518106
Address Post Code
; L % CF %4l
s :pﬁw‘ W %ﬁ‘i L ﬁ
Approver: Checker: Compiler:
RE%

Tk mll & RN (Vice chief engineer)
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Name of Test Standard requirement or The .
No. it CliiiseNmEer 6t StEngard Test Result | Conclusion [ Remark
ems
AT COC T-Fabs Tedhia Ay al TS ks Ak
i R fHLqi:J : ST/SG/AC LO/LH/Reve 6 Amend. | 38,8 | RLEY 31 -
. uldeT. See Appendix 1 T
A_ltltUd_e l\ .\f‘r!nlu&ﬂ ol Tests r!nzl ['I'il4‘l'li-! _ e e P.‘I:'-;S(‘rl
simulation ST/ASG/NC, 1O/ 1/ Rev. b Amend. | Seetion
A8 0 Test 1.1
T e T ks B*l‘iéﬂii_':&énﬂ'i’d’éil [ERRECETORITE A
) R fﬂul:v‘illj ST/SG/AC. 10/ 1 /Rev. 6 Amend. | 38.3 | Wit 2 ot
L a2 See Appendix 2 o /
Thermal test LN Manual of Tests and Criteria e FEPRHIEER P;L;‘;Pfi ¢
ST/SGAL. IE).’I I/Rev. 6 Amend. 1 Section B
38. 3 TesL T.
B 456 ] Ll”*aﬂ*fn AT TR A
; Rzh %}1’:‘1“\ ST/SG/AC, 10711 /Rev. 6 Amend. | 383 [ W4 3 -
; . . AT, 3 cee Anpendix - =
Vibration LN Manual of Tests and Criteria S Appendix IJ'(ZH(."(I
ST/SGAAC. 1O/TL/Rev. b Amiend. 1 Section o
383 Test 1.3
- ]_ﬂ LT faks T L iia g i W,
N HETMEY ST/SG/AAC H0/1E/Rev. 6 Amend. | 380 | JLd-% 4
1 i T, 4 e e A ,
Shock ‘ o See Appendix [ /
LN Manual of Tests amd Criteria Passed
ST/SG/AC. 10/11/Rev, 8 Amend. | Section o
A8, 3 Test T.4
AT €5 R TR A A AR 1D WG by
- S - En Rl /01 Rev.s hmend 1385 | L 5 bk
5 il S 38 A dendiy & s
EXter!:lal ShOTt UN Manual ol Tests and Criteria SER APERTILE PFLl_‘l-?‘it‘rj
circuit ST/SG/AC. 10/ 11/Rev. 6 Amund, | Section
a8 TJest T..a
T G T e T A s 0 | i 8 Bk
IR ALY ST/SG/AC 071/ Rev. 6 Amend. | 283 | W 6
6 sl Ser Appendix 6 s
Crush l|:|| ol Tests and llr'a‘usl'i(l ] St ’ P(;..‘IQSPd :
SO0/ Reve 6 Amend. | Seclion
38,3 Test T. £
B PR Tt etga Y Al 15 SR
Ert )i ) rﬁfﬂi ST/SG/AC. L0/ Rev. 6 Amend. 1383 | WLEH 4 7 L
7 Forced discharee AT 8 o : . See Appendix 7 e
SCharge |1\ Manual of Tests and Griteria Passed
ST/SG/AC. 1O/T1/Rev. 6 Amendd, | Seetion o
ARG Test TR
This space intentionally Teft hlank
. LT
A I A BRI : 20°C—25°C ; SRBEMLIE - /%
. Aibien ; 513 et \r S A3t /%
Test Environment Ambient temperalure:20C-257C;Ambient humidity:/%
Condition
Ao R H
N Test Item -
N4y A
Subcontracted Test SaxRny | &K R 4%
Condition Subcontracted | Name Post Code
Laboratory Ho bk W75 )
Address Tel
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5 | BRI E LA |
No. Name of Test Items Allitude simulation
ﬁ_% *—f-fnkﬁ ‘Lﬁ.ﬁ_ﬁﬁ' Before RIEE After }ii"}ﬁi f‘]%@& —ﬁ-”f&
%5 Sample Status RE T 3%, % RE FE#H/E | Mass Loss | Residual | L&
Sample Mass ocv Mass ocv OCV  |Other
No. ‘g Y /g Y, /%a /% Event
001 - ol 2. 7778 3.33 | 2.7769 | 3.33 0.03 | 100.00 | o
002 sy 2. 7640 3.33 | 2.7631 | 3.33 0.03 | 100,00 | ©
003 W el 2. 7856 3.33 | 2.7852 | 3.33 0. 01 100.00 | o
004 e 2. 7558 338 | 2746 | 3.33 0. 04 100.00 | ©
005 e 2. 7755 3.33 | 27750 | 3.33 0.02 | 100.00 | o
006 o 2. 8026 3.33 | 2.8019 | 3.33 0.02 | 100.00 | 0
007 W P 2. 867 3.33 | 2.7863 | 3.33 0.01 100.00 | ©
008 ... .. 2. 7880 3.33 | 2.7875 | 3.33 0.02 | 100.00 | O
009 i 2. 8045 3.3 | 2.8039 | 3.33 0. 02 99.70 | ©
010 .. . 2. 7847 3.33 | 2.7838 | 3.33 0.03 100.00 | ©
011 eI T 2. 6339 / 0. 02 / 0
012 .. - VT 2. 6414 0. 03 / 0
013 il | 25982 2. 5979 0. 01 0
014 B e | 28173 2. 6166 0. 03 / 0
015 i Tl | 26280 2, 6276 0. 02 0
016 i ey | 5 5230 / 2. 6232 0. 03 / 0
017 s i | 28209 2. 6204 0. 02 0
018 el | 25945 2. 5936 0. 03 / 0
019 e | 2.3 2. 6317 / 0. 05 0
020 e e || 28744 / 2. 6137 0. 03 / 0

ik LR V-IRA D4R R-2k% F-A& K -k, LiBEA. LMk, L3, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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k2 2 BRAE LAF | AL
No. Name of Test Items Thermal test
s YN - B o3 ~
AT Bef )6 Afier
He|  Hags BN Befo RBE A ggink| Maam R
%5 Sample Status RE | F#EE RE FF#- ¥, /& | Mass Loss| Residual | L&
Sample Mass OoCvV Mass ocv OCV  [Other
No. lg N g N /% /% Event
001 i 2. 7769 3.33 | 2.7747 3. 34 0.08 | 100.00 | o
002 W 2. 7631 3. 33 2.7598 | 3.34 0.12 | 100.00 | o
003 e i 2. 7852 3.33 | 2.7822 | 3.34 0.11 100.00 | ©
004 . ik 2. 7546 3.33 2. 7519 3. 34 0.10 | 100.00 | ©
005 e 2. 7750 138 | 2707 3. 34 0.12 | 100.00 | o
006 T 2. 8019 3.33 2. 7994 3.29 0.09 98.80 | o
007 o 2. 7863 3. 33 2. 7825 3. 34 0.14 | 100.00 | o
008 o 2. 7875 3.33 2. 7850 3. 34 0.09 | 100.00 | o
009 . | 2. 8039 3.33 | 2.8007 | .34 0.11 | 100.00 | o
Y 7 7o ; : f ’
010 o 2. 7838 3. 33 2. 7809 3. 34 0.10 100.00 | o
e i ~ ) |
011 A | 2.6339 2. 6318 / 0. 08 / 0
SEA AL ; & e ; / .
012 Ful I; tlliS('hiil‘,L‘.L'Li 2.6414 : 2. 6392 d 0. 08 0
i dil 9 = / =ae / /
013 — gy 2. 5979 / 2. 5952 / 0.10 / 0
014 i ie 2. 6166 / 2. 6145 0. 08 / 0
Fully discharged : J £ g k i
015 i 2. 6276 / 2. 6257 0.07 i
: Fully discharged - 6270 / - 6207 / Sl / 0
:J‘:AH“I_I. i AT i i o / / -~
016 f"llll;(lli.fw‘(:\i:-il'gL'Li 2. 6232 / 2.6211 ! 0.08 i 0
e Al . ) . — ,
017 pa | 26204 / 2. 6181 / 0. 09 0
018 R 2. 5936 : 2. 5916 : 0. 08 /
Fully discharged £ U ; <. 0410 / . 0
gioadirs 1T} 5 n / 5 g =
019 g 2. 6317 / 2. 6304 0. 05 / 0
02 it ThL 2. 6137 2. 6122 0. 06 /
20 Fully discharged 2. 61 / 4y WLa / - 06 0

&k LR V-iRA D-MRIR R-# % F-A& K 0-A k. LRA. LMBIA, LHE. LAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting.
No Disassembly,No Rupture & No Fire.
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) 5 BRA A LAk | )
No. Name of Test Items Vibration
5 Rk A R A] Before BRI /G After FERE | #AewE| L
w5 Sample Status RE Fr#d E RE FF#&-#, /& | Mass Loss | Residual %#
Sample Mass OCV Mass ocv ocv Other
No. ‘g v /g NV % % Event
001 e 2.7747 | 3.34 | 27738 | 3.33 0.03 9. 70 0
002 o 2.7598 | 3.34 2. 7593 3. 34 0.02 | 100.00 | o
003 ... 2.7822 | 3.34 2. 7815 3. 34 0.03 | 100.00 | o
004 T s el 2.7519 | 3.34 | 2.78515 | 3.34 0.01 | 100.00 | o
005 i 2.7717 | 3.34 | 27712 | 3.34 0.02 | 100.00 | o
006 .. . 2.7994 | 3.29 | 2.7987 3. 29 0.03 | 100.00 [ o
007 e 2.7825 | 3.34 2. 7822 3. 34 0.01 | 100,00 | o
008 . 2.7850 |  3.34 | 2.7845 3. 34 0.02 | 100.00 | o
009 i | 2.8007 | 3.34 | 2.8000 | 3.33 0. 02 99. 70 0
010 e 2.7809 | 3.34 2. 7803 3. 34 0.02 | 100.00 | o
et ik - : :
011 Fally- discharged 2.6318 2. 6315 - 0. 01 / 0
012 il e | 28392 / 2. 6389 / 0.01 0
shr il - } - / /
013 fuiir omturaed | 25958 / 2. 5954 / 0. 00 / 0
AT 5 ELAE / > A : ,
014 Fully :I_li;chm‘uml 2.6145 ! 2. 6137 / 0. 03 / 0
[P
015 Fully d iiﬁ-‘!%srgml 2. 6257 / 2. 6249 / 0. 03 / 0
~ SEATI ‘ ‘ > g 7 /
016 Fully discharged 2. 6211 / 2. 6201 / 0. 04 / 0
017 Py | 2. 6181 2. 6182 0. 00 0
: e ARl 3 Efta , 9 5e ; /
018 e e | 2. G / 2.5911 / 0. 02 , 0
SEATHOR ¢ vy . a0 = / . -
019 i T N / 2. 6295 / 0. 03 / 0
. PN — . , J
020 i o | . 6122 2.6119 0. 01 4 0

Brd: L-itif V-IRA D-fE4k R-#E F-AR K O-Lak. LkRA. LA, LA, LR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A i oA B 4 AR ity
No. Name of Test Items Shock
XIS AT Before R JE After B
#a | mena J = RERE | FACE | e
%5 Sample Status FE | FRLUE| AT F34 0, /E | Mass Loss | Residual | BLE
Sample Mass ocvV | Mass 0Cv ocv | Other
No. /g Y /g IV % % Event
001 W ol 2.7738 | 3.33 2.7742 | 3.33 0. 00 100.00 | ©
002 i 2.7593 | 3.34 2, 7591 3. 35 0.01 100.00 | o
003 o 2.7815 | 3.3¢ | 27814 | 3.34 0. 00 100.00 | o
004 T o ol 2.7515 |  3.34 2.7514 | 3.35 0. 00 100.00 | o
005 i 2.7712 | 3.8 | 2771 | 3.34 0.00 | 100.00 | o
006 e g 2.7987 | 3.29 | 2.7989 | 3.34 0. 00 100.00 | o
B KR o 5§ . e . _
007 .. 2.7822 |  3.34 2.7823 | 3.35 0. 00 100.00 | ©
008 e el 2.7845 | 3.34 2.7843 | 3.3 0. 01 100.00 | o
009 Tl 2.8000 | 3.33 | 2.7999 | 3.34 0. 00 100.00 | o
010 s 2. 7803 3. 34 2. 7804 3.34 0. 00 100.00 | o
011 s . / 2. 6316 / 0. 00 0
= e
012 e | 26389 2. 6389 0. 00 / 0
e AT,
013 Ful I’,\}J?J_F.-i:ﬁil'gud 2.5934 / 2. 5948 / 0.02 / O
AT .
014 i e | 86157 / 2. 6137 0. 00 0
e A
015 rr s e | 2. 6048 2. 6249 / 0. 00 o
-.::/\;'! . , . ,
016 | pproiiot | 26201 2. 6197 / 0. 02 / 0
017 B e 2. 6182 / 2. 6176 0. 02 0
SEAT I ; ) - / /
018 Ful h. discharged ._’l. 1:)911 A L.] .’)‘JOQ / 0 01 7 ()
019 e | 2.6295 / 2. 6294 / 0. 00 / 0
020 s | 2.6119 2. 6112 , 0.03 0

Hid: LR V-iRA D-ER R-A F-R K 0-RithR. RAR. Ak, RHEA. REX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly,No Rupture & No Fire,
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G 5 R A B 4 AR S i
No. Name of Test Items External shortl circuit
2 £ 2 = g
H &bl s HSk & Mﬁ?’ﬁ‘ﬁﬁsmm_fi —
Sample No. Sample Status ax. \temic emperature exier BthL
/U
RIHE .
oot Undischarged 72.3 O
: Aferl -
002 Undischarged 73.8 0
/ Al =
003 Undischarged 11.8 0
AT =
e lindischarged i3 ¥ 0
= At B
a0d Undischarged (L7 0
; AR 1B
006 Undischarged 67.6 0
o J\ESU-U‘ P S
il Undischarged 66. 9 0
A .
a08 Undischarged 68. 1 0
B _
009 Undischarged 70.0 0
AR I
a1e Undischarged 71.0) 0
SEasigon T 7
Bt Fully discharged 60. 5 0
9 S -
e Fully discharged 59.9 0
; A o
- Fully discharged 60. 2 0
A .
04 Fully discharged 60. 1 0
= SE A= B HY }
HE Fully discharged 60. 6 0
AL =
46 Fully discharged 59.9 0
- A L N
- Fully discharged 29. 5 0
SEATOL o -
018 Fully discharged h9. 5 0
FEATACR -
OL3 Fully discharged 291 0
T
020 1 IfJgU'I'_'. 60 l o

Fully discharged

#ix: D-FHAR R-2R F-RK 0-RMEIK., RAaLk. R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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B 6 #em R B L AR Ik
No. Name of Test Items Crush
o = 8
Haws HBRE il FI % 3
Sample No. Sample Status S Memﬁc Smperaite Other Event
’ ATE y
021 lInd1scharged 0
N R p
022 Undischarged f 0
’ AT
)
023 Undischarged O
. AR
).
024 Undischarged 0
o~ E i GE
025 Undischarged 0
ag A
026 Fully discharged 0
o SEATHON .
027 Fully discharged Q
¢ e A1) ) :
028 Fully discharged / Q
. FrA A . .
029 Fully discharged a 0

Fully discharged

LR =01

This space intentionally left

biank

&iE: DRI F-RRK O-Rffik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . WRAR 24 | EHIO
No. Name of Test Items Forced discharge
Mok 5 HakAs IR
Sample No. Sample Status )
Other Event
. S i
031 Fully discharged 0
- SEATLILL
032 Fully discharged 0
e Lt
oy ST
033 Fully discharged O
} SEAHLH,
034 Fully discharged 0
e ST
035 Fully discharged 0
o
’ SEAT R
036 Fully discharged 0
; pretgii dli)
037 Fully discharged 0
A6 G R
038 Fully discharged O
Py /\‘ &
; SEA
039 Fully discharged 0
SEAI,
040 Fully discharged 0
VT This space intentionally
LUFaH left biank

#ix: D-RR F-AL K O-Rfgih. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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